



1220083

भारत सरकार
Government Of Indiaराष्ट्रीय परीक्षण शाला (उ०क्षे०)
National Test House (NR)
कमला नेहरु नगर, गाजियाबाद-201002
KAMLA NEHRU NAGAR, GHAZIABAD-201002परीक्षण प्रमाण पत्र
TEST CERTIFICATE

INTERIM/FINAL REPORT

Number of Copies Issued Single

परीक्षण प्रमाण पत्र सं.
Test Certificate No

NTH(NR)/EL(HV)/2022/0012

जारी होने की तिथि

Date of Issue

23/02/2022

कोड नं

Code No

1644819708313

पृष्ठ
Page
1पृष्ठों की संख्या
No of Pages
2

जिसे जारी करना है

Issued To

पता

Address

SIGNAL HAWK ELECTRONICS PVT LTD

303, 3rd floor, Master Block, Mb1, Street No 1, Shakarpur, East
Delhi - 110092

ग्राहक का संदर्भ सं एवं दिनांक

Customer's Ref. No.

NTH/Helm/V002

Date: 03/02/2022

पंजिका सं एवं दिनांक

Register No & Date

0012/NTH(NR)/EL(HV)/17/02/2022

11-33KV Helmet Mount Voltage Detector

परीक्षण सामग्री का विवरण

Description of Test Item

परीक्षण सामग्री का पहचान

Identification of Test Item

Helmet Mount Voltage Detector
Manufactured by : Signal Hawk Electronics Pvt. Ltd.

नमूना का विशिष्टि (यदि हों)

Product Specification (If any)

As per Customer Specification

नमूना प्राप्ति की तिथि

Date of Receipt of the Test Item

14/02/2022

कार्य सम्पादन की तिथि

Date(s) of Performance of Tests

From: 17/02/2022

To: 21/02/2022

As Per Specification

व्यावहृत प्रणाली का पहचान

Method(s) used for Test

Not Applicable

नमूना प्रक्रिया जहाँ प्रासंगिक हों

Sampling Procedure where relevant

Tested By

Nilesh Kumar Bhoulk
SO Electrical

Checked By

Ritu Raj Srivastava
Scientist- C (Electrical)

Approved By

Vishwa Nath Gupta
Scientist- C (Electrical)



भारत सरकार

Government Of India

राष्ट्रीय परीक्षण शाला (उ०क्षे०)

National Test House (NR)

कमला नेहरू नगर, गाजियाबाद-201002

KAMLA NEHRU NAGAR, GHAZIABAD-201002

1220083

परीक्षण प्रमाण पत्र

TEST CERTIFICATE

INTERIM/FINAL REPORT

Number of Copies issued Single

परीक्षण प्रमाण पत्र सं.
Test Certificate No

जारी होने की तिथि

Date of Issue

कोड नं

Code No

पृष्ठ

Page

पृष्ठों की संख्या

No of Pages

NTH(NR)/EL(HV)/2022/0012

23/02/2022

1644819708313

2

2

Sl. No.	Test Name	Test Result	Limit
1	Functional Tests	As Per Annexure	As per Specification
टिप्पणी Note	Annexure consisting of one no. of page is attached here-with and forms an integral part of this Test Certificate.		
कैफियत Remarks	The sample so far as It has been examined and tested conforms to the requirements of Customer's Specification.		

Tested By

Nilesh Kumar Bhoulk
SO Electrical

Checked By

Ritu Raj Srivastava
Scientist- C (Electrical)

Approved By

Vishwa Nath Gupta
Scientist- C (Electrical)